0L

Engine for PG8708

NQ. | DESCRIPTION NQ. | DESCRIPTION

1 Crankcase(A) 37 Flange bolt M6 x 12
2 Radial ball bearing 6004 38 Clamp

3 Crankshaft assembly 39 Coil assembly

4 Dowel pin 40 Spring washer |u6

b Crankcase(B) 41 Flange bolt M6 x 16
B Qil seal 42 Flange bolt M6 x 55
74 Throitle adjusting plate 43 Screw M6 x40

8 Governing spring 44 Spring

9 Governing arm 45 Flange bolt MG x 50
10 Nut M8 46 Oil seal

" Clip 47 Flywheel magneto
12 Governor shafl 48 Fylwheel magneto nut M10
13 Qil seal 49 Flange bolt M6 x 8
14 Radial ball bearing 6004 50 Friction plate

15 Governor fork 51 Clip

16 Washer Ju3 52 Ratchet

17 Sprnig washer u3 53 Reel

18 Screw M3 x 8 54 Spiral spring

18 Collar 55 Starer handle

20 Flyweight assembly 56 Rope

2 Flange bolt M6 x12 57 Fan case

22 Spring washer |u6 58 Flange bolt M6 x 12
23 Bearing 59 Gasket

24 Piston pin 60 Screw M3 x 8

25 Clip 61 Spring washer Ju3
26 Piston 62 Reed valve plate

2, Psiton ring(B) 63 Reed valve

28 Psiton ring(A) 64 Manifold

29 Gasket 65 Flange bolt M6 x20
30 Cylinder 66 Bolt

a1 Gasket 67 Spark plug

32 Cylinder head 68 Ignition coil

33 Flange bolt M6 x 105 69 Flange bolt M6 x20
34 Bolt 70 Wire

35 Nut M8 71 Key

36 Air shroud

RUZ0822-1




